



9854

Parts List						
Ref	Class	Part	Description	Qty	Comment	Footnote
1		26079A 2	PLATE KIT, Wire Harness Mount	1		
2	10	15001	SCREW, (#8-16 x .875)	4		
3		863440T	BRACKET, Harness Mounting/Lift	1		
4	10	98261	SCREW, (.375-16 x .750)	2		
5		866189T01	ECM MODULE ASSEMBLY	1	(5.0L MPI Alpha)(Standard Cooling)	
5		866190T01	ECM MODULE ASSEMBLY	1	(5.0L MPI Alpha)(Closed Cooling)	
5		866191T01	ECM MODULE ASSEMBLY	1	(5.0L MPI Bravo)(Standard Cooling)	
5		866192T01	ECM MODULE ASSEMBLY	1	(5.0L MPI Bravo)(Closed Cooling)	
5		866122T01	ECM MODULE ASSEMBLY	1	(350 MAG MPI Alpha)(Standard Cooling)	
5		866123T01	ECM MODULE ASSEMBLY	1	(350 MAG MPI Alpha)(Closed Cooling)	
5		866124T01	ECM MODULE ASSEMBLY	1	(350 MAG MPI Bravo)(Standard Cooling)	
5		866125T01	ECM MODULE ASSEMBLY	1	(350 MAG MPI Bravo)(Closed Cooling)	
5		866129T01	ECM MODULE ASSEMBLY	1	(MX6.2L MPI)(Standard Cooling)	
5		866130T01	ECM MODULE ASSEMBLY	1	(MX6.2L MPI)(Closed Cooling)	
6	10	821300 25	SCREW, (M6 x 25)	3		
7	12	65567	WASHER, (.265 x .750 x .048)	3		
8	25	834985	GROMMET	3		
9	23	856954	BUSHING	3		
10		863424T	BRACKET, ECM Mount	1		
11	10	860008	SCREW, Torx (.250-20 x .625)	3		
12	84	865454T04	WIRING HARNESS	1	(Alpha) SN# 0W387853 & Below	
12	84	865454T05	WIRING HARNESS	1	(Alpha) SN# 0W387854 & Up	
12	84	865454T03	WIRING HARNESS	1	(Bravo) SN# 0W386608 & Below	
12	84	865454T06	WIRING HARNESS	1	(Bravo) SN# 0W386609 & Up	
13	54	804351	CLIP, Relay Mounting	2		
14	54	804352	CLIP, Fuse Block Mounting	1		
15		883562	COVER, Fuse	1		
16		865202T	RELAY	2		
17	88	832969 20	FUSE, Yellow - 20 Ampere	3		
18		805368T	BRACKET, Electrical	1		
19	88	806950	CIRCUIT BREAKER, (50 Ampere)	1		
20	13	26996	LOCKWASHER, (#10)	2		
21	10	68513	SCREW, (#10-32 x .375)	2		
22	10	57583	SCREW, (#8-32 x .375)	2		
23	89	96158T	SOLENOID, Starter	1		
24	13	26992	LOCKWASHER, (.250)	2		
25	11	26419	NUT, (#8-32)	2		
26	10	805564	SCREW, (.250-20 x .750)	1		
27	13	26995	LOCKWASHER, (#8)	2		
28	11	26419	NUT, (#8-32)	2		
29	85	97261	INSULATOR, Starter Solenoid	1		